PARTS MAIN FRAME ASSEMBLY

[TREY 7
e
1 00137 i 55 HF BONGA ERGINE BHEET |
1 100031 i 51 3 3 5000413 4 3786 2 1 BOLT
z 100057 1 SHEAYE Wit a |a¥] 7 D064 P R 1 ¥
3 500090 i S/i6x1-3/4 sghﬂﬁlﬁ KEY| 32 100085 i RAKE BEL1
4 S04z 3 3B ELAT WASH 34 300118 i i
™% | 300089 7] 5716 % % SPALER 35 100069 _ 7 DECAL, DANGER
& y] 16-18 % HUT 36| 100071 1 D AG —
7| 500086 1 1618 % E¥ 300015 1 G ¥
B 3000712 7 ENGINE PAD 38 | SDO0BE i 3716 NYL |
] SO0 2 £ /1618 & MTLOC MUT EL] JO00LE ] 9776 ALL THREAD ROD !
i0 5015 3 ET16 LOLK WASHER A0 | 00079 i 7816 = 1-3/4 BOLT .
11 500074 4 5/16-18 x 1-3/4 BOLT EX 100072 1 FLAT IDLER W/ FLANGES =
] S00076 % 37816 NTLOLC 41 100050 il FLANGE BEARING
13 | J0006Y i 1/4-20 x 576 BOLT %3 | 300013 P ] FLAIE £MD i
T2 00007 i RUBBER GRIF i 100056 52 NGER, SPAL
5 50005 2 HAIR FIN 45 300019 Fi RAKE FINGER |
16 | 400052 i BELT SHIELD 5 E0067 ] /8 % 778 ROLL PIN -
l—f_m 300017 1 HEIGHT ADJUS IWENT PLATE | 47 SO0078 1 E FING
18 3000256 1 GHI AD D 48 30004 1 L.H. SEED BOX GUPPD
H—1 [ 100328 —— 1 |DECAL, I REdd 45 SO0081 i 5716 FLAT WASHER .
| 300018 i REGHT ADJUSIMENT LEVER 50 A3 1 ENGAGEMENT ARM W/ STEELE BUSH HING
21 SO005E 4 T74-10 % NTLOGC NUT ] 00052 b BEARING CONITROL i
] i LB ES [ ] 00038 1 ENGAGEMENT ARM S10P
723 | 500063 _ 1 COMPRESSION SPAING 53 | 300030 b1 IHG 51 e =
Frig A0 1 TRAMK ASSEMBLT o4 BO008 1 1 378-16 x WHIE LOCK NUT ==
[ 500061 7 775 % 1-1/4 COTTER PIN ] 100061 1 DECAL, CAUTION {WOT SHOWH)
26 FOO0LT 1 FROMT AXLE 58 0070 3 DAL “DANGER COL [NOT SHOWH]
27 300035 i TR SEED BOX SUPPORT | 57 | 100080 1 TDECAL, L H TWH
] Lo ] T/IFLAT WASHER =E TGS T H)
20 | oodid4 ] 37616 % 1-1/4 BOLT 56 | 500006 1 10-38 SET SCAEW _ =
(30 300018 2 THEIGHT Mdd ] TOOaE i 7 BULLEY




PARTS SELF PROPELLED ASSEMBLY

attache rapide
ref 100025

RET | : 7TPER DESCRIFTION .
SHEET =k
400118 i MAIN TRAME . .
T 003 1 HYDRQATAT | \ -
T | 400163 1 SHIFTER MOUNT WEY | PART NO | DESCRIPTION
T4 | 4coiel 1 CABLE MOUNT .
E Toeaas 1 5 w B KET, 3.1 EOR 31 200043 i O T00TH PROLAET —
5 | 100415 1 k] 500071 ] 174-48 % 3/8 BOLT i
7 Sooon 1 3:1£x1muﬂ 33 So0is? | - 8 7/4 LOLR WASHER
¥ [ a3 i 3z | S00164 1 774 FENDER WASHER
g 4DnEE 1 H?mﬁﬁ‘ﬂrﬁs 35 100324 1 LHAIN, 58
50 T 40 i BULLEY GUARD T 3047170 7 72 % 578 SPA
T 1 100059 1 FOUR RNGOE kY] Sog140 10 5/16-18 X 3/4 BOLT
7L | S 7 5716 x 3 BOLT 38 100247 3 /4 2.B0LT BEARING W/COLLAR |
11 Sh00ed 5 716 FLA| WASHER 39 500042 3 /B FLAT WASHER !
14 500715 14 B/1b LOCK WASHER 40 200045 i Ah0 SPROUCKET
51 500109 14 5/16-18 NUT 41 500049 B Ti4-23 % 444 BOLT
R E ] e ED ROL 42 500088 b T/ATLAT WASHER =
i 300029 : BJ1h % 4 SPACER 33 | 400184 1 SUALL GUARD
L 500072 2 5/15-18 NYLOC MUT T 300178 1 LARGE GUARD
1% ) 157618 WHIZ LOCK NUT 45| 200041 i 430 SPROCAET
ig 500743 Z T5/16-18 % 2-1/2 BOLT b 30004 1 13 TOOTH SPRIGGRET
i o001 7 2 TB18 1 47 500106 1 T72-1d NOT '
T3 500041 | ] 378-24 LOCK NUT A8 500006 1 /7 LOCK WASHER |
23 200041 1 5 TO0 1 H SPROCKET 49 | 500034 ] /L FLAT WASHER
4| 00310 2 REAR WHELL _ 50 | 100043 | i 12 1Dk CKET |
=] E00130 | i 378 LOGK WASHER 51 | SO0198 1 172-13 % 3-1/2 EDLT |
Te | 500128 Fl 37816 HUT ] AD0ET i HYDRO/OIFFENENTIAL MOURT |
= p] 578 x 5-1/2 BOLT 53 S00168 1 571618 X 4-1/2 BOLT |
_FE T 1004 1 CHAIN, 54 ROLLERS 54 | 100322 | 1 THANSARLE |
E] 200 2 10 TO01 H IDLER SPROCRET 1 T | 2 M T SHOWM]
i BT & z /B0 % 3 ALL 1PPEAD CARRIAGE BOLT | 56 100329 | 1 ROST A =]




PARTS HANDLE ASSEMBLY

e

KEY | PARRT WG | GIv/ PER DESLRIPTION —
1 400034 i nt Bail
1 100261 - 2 Ha Grips
. 300023 7 Nain Handle
1 | 50016/ i I/ Lock NuL
R ] F] Four Prong knobs
[ E00166 ] 1Fx [ Thread i
7 300072 Z Lower Handle
] 00074 L] 3/16” Nyloc Nut |
g 300024 1 Clutch Cable Bracket i
10 500073 4 716 %1 1/4 Balt
11 SO00RE 1 174 Nyloz MUt
T 12 | S00106 1 1/ Hut
] 500134 ] I7ETH 1 174 Bolt
| 14 300105 1 Speed Gauge Lever |
35 100007 1 Rubber Grp
16 | Sooiag ] F7E" LOCK Washer
17 00118 1 Ti4 x 1 3/4 Balt
18 100326 1 Un2er
19 | 500129 2 378 Nt
20 500042 2 /E Flat washer
ir] 3 1 Speed Laver
12 SOC00: 1 1/2 Lock Washer
FE] SDOCBE 3 174 Fiat Washer
4 100327 2 Shifter Cable [Not shown) 1
1 - 7 [ThrottlE Cabie [Mat Shown) 1




SEEDER MULTIPURPOSE BLADE ASSEMBLY

o
PART | PER
KEY NO. | maCH DESCRIPTION

1 o0y 1 Fhalt = Blage “eldery, Muitipurpese
i 110 it Slage w5 16" Hodes, Multipurpase
1 S0DTH 5T Bole, 51618 3 144 Grade &
a | spanT 12 | Mk, S8-18 Top Lock
* | S00Q30 Ui thatuBlades Sup-Asiemiply, Mullipufpose
& | S0Da2E t Compieie Shaft Aasembiy [Inchoges Mades, Drd Mates. Searimg,

Pulley, Koy & Tasteners, Multiourposel Mot Shawn

on

SLICER BLADE ASSEMBLY (Optional)

==
BeET | PER
] [4a] 0 MATH DELERIATION
| i Toa0as ] Sinal: w/ Siaaee Holeer, Mulliourpose
T | IpOcaz 15 Blade, Yce Square
] 0L 1N L Bait. 541616 1z 3/d Srade B
ik woaitr ¥ MU, 5061 E Tan Lock
5 | eQo040 t InarsBiades Sub-dusembly Mulbpiipee
& | BO0OET Campirte Snafl Asembly incivde: Blaaes Era Flatey Braring,

Pulley, ey E Fasteneri, Mullipwpose! - Sol §hosn




